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LTE Band 7

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value Function Function Result | Type | Ref | Tre | X-value 1 Y-value Function Function Result |
ML f 2.506164 GHz 18.67 dam ML 2.511598 GHz 18.45 dam
T 1 2,5007293 GHz 12.26 dBm Oce Bw 18.461538462 MHz TL L 2.5007692 GHz 10.52 dBm Oce Bw 18.501496501 MHz
T2 1 2.5191908 GHz 12.32 dam T2 1 2.5192707 GHz 10.91 dam
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Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 11,90 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 11,60 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.547832 GHz 19.39 dam ML 2.538477 GHz 19,26 dam
T 1 2,5258092 GHz 12.56 dBm Oce Bw 18.361616362 MHz TL L 2,5259291 GHz 11.57 dBm Oce Bw 18.261736262 MHz
T2 1 25441908 GHz 12.88 dam T2 1 25441908 GHz 12.37 dam
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Highest Channel / 20MHz / QPSK Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,90 dBé & RBW 1 MHz Ref Level 20,00 dém  Offset 11.50 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2560833 GHz 19.14 dBm ML 2.563077 GHz 18.50 dBm
TL 1 2.5507293 GHz 12.47 dBm Oce Bw 18.301698302 MHz TL 1 2.5508492 GHz 10.76 dBm Oce Bw 18.221778222 MHZ
T2 1 2,569031 GHz 12.05 dBm T2 1 2.5600709 GHz 10.38 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

Conducted Band Edge

LTE Band 7 / 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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= ] um
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chipe_PURIOUS LINE ABS PASS
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-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurlous Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  aimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2:475 GHZ 2.49¢ GH2 1.000 MH2 249383 GHz -36.76 dém -11.76 dB 2,565 GHz 2.570 GHz 100.000 kHz 256968 GHz 20.58 dbm 9.4z d&
2.484 GHz 2.495 GHz 1.000 MHz 2.49598 GHz -34,48 dem -21.48 d 2.570 GHz 2571 GHz 100,000 kHz 2 57000 GHe 1321 dbm 221 ds
2.496 GHz 2.499 GHz 1.000 MHz 2,49893 GHz -32.70 dém -22.70 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67389 GHz -35.11 dbm -25.11 dB
2.489 GHz 2.500 GHz 100000 kHz 2.49959 GHz -12.43 dBm -2.45 dB 5575 CH= 2576 Ghz 1,000 MHz 5 e7E00 oHe 4350 dBm 3059 db
2.500 GHz 2.505 GHz 100,000 kHz 2.50032 GHz 20,17 dém -9.63 d& > 576 GHz 5 555 Chs 1,000 Mz 3 27056 CHe 3840 cbm 1340 B
Y
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Date: 8. SEP 2017 01:01:04

Date: 8 SEP 2017 01:05:43

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep
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Ref Level 30,00 dém Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGIE CLiNEKARS_ PABS
o0 dh’_uu sPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PASS
10 dBm 10 dBm
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S0 dem -50 dBm
-60 dBm -60 dem
start 2.475 GHz 10005 pts Stop 2.505 GHz | (| Start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2,49397 GHz -37.17 dém -12.17 d8 2,565 GHz 2.570 GHz 100.000 kHz 2.56565 GHz 6.75 dBm -23.25 db
2.494 GHz 2.496 GHz 1.000 MHz 2.49597 GHz -28.39 dém -15.39 d8 2,570 GHz 2.571 GHz 100.000 kHz 2.57000 GHz -25.66 dBm -15.66 dB
2.496 GHz 2.499 GHz 1.000 MHz 249890 GHz -22.68 dém -12.68 dé 2,671 GHz 2.575 GHz 1,000 MHz 257119 GHz -23.21 dém -13.21 dB
2.499 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -24.53 dBm -14.53 dB 5 575 GH= 2,576 GHz 1,000 MHz 3.57508 GHz 36,84 dBrm 5384 dB
2.500 GHz 2.505 GHz 100.000 kHz 2.50055 GHz 5.39 dBm -23.51 dB 5.576 CHz 2.695 GHz 1,000 MH2 2.67622 GHz 40.17 dBm 15.17 dB
T
Il res X T &
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 7 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm  Offset 11.90 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 20,00 dém  Offset 11.90 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNIECHHEKABS PABS

on dhlpe_$PURIOUS LINE ABS PASS 20 abjpe—bPURIOUS LINE ABS PASS
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-60 dBm -60 dem

Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.565 GHz 10005 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

__Rangelow | Rangeup | RBW | Freguency |__powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49198 GHz -35.09 dBm -10.05 d& 2,565 GHz 2.570 GHz 100.000 kHz 2.56967 GHz 19.33 dBm -10.67 db
2.494 GHz 2.496 GHz 1.000 MHz 249582 GHz -41.29 dém -28.29 db 2.570 GHz 2.571 GHz 100.000 kHz 2.57001 GHz -13.53 dBm -3.53 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -34.89 d&m ~24.89 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57109 GHz -30.14 dBm -20.14 de
2.499 GHz 2.500 GHz 100.000 kHz 2.49933 GHz -13.06 dém -3.06 dB 5 575 GH= 3 576 GH= 1,000 Mz 267593 GHz 46 11 dBm 3311 ds
2.500 GHz 2.505 GHz 100.000 kHz 2.50036 GHz 19.40 dém -10.60 di 2.576 GHz 2.595 GHz 1.000 MHz 2.57842 GHz -35.13 dbm -10.13 dB
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Highest Band Edge / Full
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Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
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30 dem M -30 dem
40 dBm 40 dBm
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Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.565 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:494 GHz 1.000 MHz 2,49397 GHz -37.48 dém -12.43 d8 2,565 GHz 2.570 GHz 100.000 kHz 256538 GHz 5.70 dBm ~24.30 db
2494 Gz 2.495 GHz 1.000 MHz 2:49593 GHz -31.21 dém -18.21 d8 2.570 GHz 2.571 GHz 100,000 kHz 2.57001 GHz -26.65 dBm -16.65 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49865 GHz -26.83 dém -16.83 dé 2,571 GHz 2.575 GHz 1,000 MHz 2.67102 GHz -26.29 dbm ~16.20 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -26.41 dém -16.41 dB 5575 CH= 2 576 GHe 1,000 MHz 3 57501 oHe 3450 dBm 2150 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50458 GHz 5.22 dBm -24.78 dB 2.576 GHz 2.595 GHz 1.000 MHz 2.57672 GHz -39.15 dBm -14.15 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
o0 dblfie_§PURIOUS LINE ABS PABS 20 chipe_BPURIOUS LINE ABS PASS
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Start 2.475 GHz 10005 pts Stop 2.51 GHz | (|| Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2:475 GHZ 2.490 GH2 1.000 MH2 248263 GHz -42.69 dém -17.69 dB 2,560 GHz 2.570 GHz 100.000 kHz 256542 GHz 20.21 dbm -9.79 d&
2,490 GHz 2,496 GHz 1.000 MHz 2,49190 GHz 41,39 dem -28.39 d& 2.570 GHz 2571 GHe 200.000 kM2 2 £7000 GHe 14,55 dbm 455 dB
2.496 GHz 2:499 GHz 1.000 MHz 249880 GHz -39.66 dém -29.66 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57124 GHz -39.46 dem -29.45 dB
2,499 GHz 2.500 GHz 200.000 kHz 2,49999 GHz -14.98 dém -4.58 dB 5575 CH= 2 280 GHz 1,000 MHz 2.67806 GHz 37 02 dBm 2402 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50056 GHz 20.00 dem -10.00 dB& 2,580 GHz 2,595 GHz 1,000 MHz 2,58715 GHz -40.76 dBm -15.76 db
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB
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Ref Level 30.00 dBm  Offset 11.90 d& Mode Auto Sweep Ref Level 30.00 d8m  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PAES
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 10 dBm
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50 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2,475 GHz £:490 GHz 1.000 MHz 2:49050 GHz -36.78 dém -11.78 d8 2,560 GHz 2.570 GHz 100.000 kHz 256201 GHz 3.58 dBm -26.42 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49594 GHz -29.88 dém -16.96 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57000 GHz -29.72 dBm -19.72 dB
2.496 GHz 2:499 GHz 1.000 MHz 249837 GHz -28.29 dém -18.29 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57106 GHz -27.51 dem -17.51 d8
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -23.95 dém -19.39 dB 5575 CH= 2 280 GHz 1,000 MHz 5 57504 o= 3158 dBm 1658 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50699 GHz 3.55 dBm -26.45 dB 2.580 GHz 2.595 GHz 1.000 MHz 2.58044 GHz -42.74 dBm -17.74 dB
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 11,90 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.90 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr @1 AvgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhipe_§PURIOUS LINE ABS PASS 20 chipe_BPURIOUS LINE ABS PASS
10 dBm “ 10 dBm #’\l
0de {J ‘l 0 dom ! \
-10 dBm -10 dBm f i
o {4 A 1
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-30 dem \ ‘ﬂ
o — W] L ﬁ | v
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-60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz £.490 GHp 1.000 MHg 2:48292 GHz -39.86 dBm -14.86 dB 2.560 GHz 2.570 GHz 100.000 kHz 2.56939 GHz 19.12 dBm -10.68 dB
2.450 GHz 2.496 GHz 1.000 MHz 2.49187 GHz -44.18 dém -31.18 d& 2.570 GHz 2.571 GHz 200.000 kHz 2.57001 GHz -14.91 dBm -4.91 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -39.64 d&m -29.64 d& 2,571 GHz 2.575 GHz 1,000 MHz 2.67102 GHz -37.55 dbm -27.55 db
2.489 GHz 2.500 GHz 200,000 kHz 2.50000 GHz -14.58 dBm -4.58 dB 5575 CH= 2580 GHz 1,000 MHz 2 e7E16 CHe 43 14 dBm ~30.14 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50056 GHz 19.06 dBm -10.94 dB 2,580 GHz 2,595 GHz 1,000 MHz 2,58745 GHz -35.61 dBm -14.61 db
Y
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHEGHBEKARS_ PABS
20 ghie _$PURIOUS | INE_ABS PAES 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dem 10 dBm
. l A 1
-10 dem J i 10 dem l
SPURIGUS_LINE_ABS j k‘ 20 dBm ‘|\ [
-30 dBm w f 30 dem i
-40 dBm v -40 dBm
o s
S0 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.51 GHz || Start 2.56 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2,400 GHz 1.000 MHz 2,49037 GHz -38.09 dém -13.06 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56360 GHz 2.47 dbm -27.53 de
2,490 GHz 2.4096 GHz 1.000 MHz 2.49576 GHz -31.86 dém -18.86 dB 2,570 GHz 2.571 GHz 200,000 kHz 2.57006 GHz -30.75 dBm -20.75 dB
2.496 GHz 2.499 GHz 1.000 MHz 249868 GHz -29.17 dém -19.17 dé 2,671 GHz 2.575 GHz 1,000 MHz 2,57125 GHz -29.98 dbm -19.98 db
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -31.26 dém -21.26 db 5 575 GH= 2,580 GHz 1,000 MHz 357505 GHz 3337 dBm 5037 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50700 GHz 2.57 ddm “27.43 d& 2.580 GHz 2.595 GHz 1,000 MHz 2.58073 GHz -42.83 dBm -17.83 dB
T
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SPORTON

LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pec m

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 20,00 dém  Offset 11.90 db

Mode Auto Sweep

@1 AvoPwr (@1 AvgPwr
Limit §heck PABS | SPURIGNE CHNEKABS paBs
on dhlpe_$PURIOUS LINE ABS PASS 20 dblfe _$PURIOUS LINE ABS paSS
10 dBm ﬂ 10 dBm r
0 dB |HL 0dBm J
-10 dam . I -10 cBm .
v | ra _ il |
SPURIOUS,_LINE_ABS | ‘4 u\ dem jf ‘ I
-30 dBm ’ \“ H -3b dem Jl\ f' 1
-40 dBm IL 1 dBm i
ANt | I 1l S
BodEm - ﬂ,nfl i jﬁ'd fi |/ . e S — i e |
Y T e || @ Y T M
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz ||| start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Range Low Range Up | RBW | Frequency | Powerabs |  Alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz 2.490 GHz 1.000 MHz 2.48748 GHz -40.78 dBm -15.78 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56914 GHz 19.597 dBm -10.03 db
2.490 GHz 2.496 GHz 1.000 MHz 2.49324 GHz -43.07 dém -30.07 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57003 GHz -14.52 dBm -4.52 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49900 GHz -36.29 d&m -26.29 d8 2.571 GHz 2.575 GHz 1.000 MHz 2.57100 GHz -37.38 dBm -27.38 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49933 GHz -15.68 dBm -5.68 dB 5 £75 GH= 2 285 GHz 1,000 MHz > ean5a oHe ~36.89 dbm o3 Eadm
2.500 GHz 2.515 GHz 100.000 kHz 2.50082 GHz 19.61 dém -10.19 di 2.585 GHz 2.595 GHz 1.000 MHz 2.50064 GHz -46.63 dbm -21.63 dB
T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Date: 8.SEP.2017 01:21:54

@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
o0 dh’_u! BPURIOUS ) INE_ABS PABS 20 th‘.‘P' SPURIOUS _LINE_ABS PABS
10 dem 10 dBm
ods e Wl o
-10 dam T ]l } -10 dem
SPURIDUS_LINE_ABS | j o dem \ I
-30 dBm 0 dBm
o ma——— ™ e
o MM"' ~40 dBm i
Efia 50 dem
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.515 GHz | |['start 2.555 GHz 10005 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.490 GHz 1.000 MHz 2.48533 GHz -34.58 dBm -5.58 dB 2.555 GHz 2.570 GHz 100.000 kHz 2.56611 GHz 1.58 dBm -28.42 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49584 GHz -31.66 dém -18.66 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57001 GHz -30.56 dBm -20.56 dB
2496 GHz 2.499 GHz 1.000 MHz 249832 GHz -30.89 dém -20.89 d& 2.571 GHz 2.575 GHz 1,000 MHz 2.57138 GHz -30.06 dBm -20.06 d&
2,499 GHz 2.500 GHz 300.000 kHz 2,50000 GHz -30.49 dém -20.49 dB 5 £75 GH= 2 285 GHz 1,000 Mz 2.57503 GHz 32.72 B 1672 a8
2.500 GHz 2.515 GHz 100.000 kHz 2.51086 GHz 1.83 d8m -26.17 dB 2,585 GHz 2,535 GHz 1,000 MHz 258511 GHz -43.87 dBm -18.87 dB
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30,000 MHz 1,000 GHz 1.000 MHz 867.90355 MHz -46.81 dBm -21.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 901.35182 MHz -47,03 dem -22,03 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.47486 GHz -46.60 dBm -21.60 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.29314 GHz -46.56 dBm -21.56 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98814 GHz -43,41 dBm -18,41 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08960 GHz -43,36 dBm -18.36 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -40.96 dBm -15.96 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -41.04 dBm -16.04 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75639 GHz -38.13 dBm -13.13 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75889 GHz -37.93 dém -12.93 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.89313 GHz -37.74 dBm -12.74 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85963 GHz -37.39 dBm -12.89 dB
( I J ] ( )| )

Date: 4. SEP.2017 09:36.15

Date: 4 SEP 2017 09:37.08
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 7 / 15MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Swesp

Spect 1

Ref Level 0.00 dBém
SGL Count 100/100

Offset 11.90 dg Mode Auto Swesp

@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS P
20 dB -20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
1 nrertthrerets o] N i
ol oy G PR PR PV, el - o [ P et i v e
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1.000 GHz 1.000 MHz 892.14143 MHz -46.78 dBm -21.78 dB 30,000 MHz 1,000 GHz 1.000 MHz 920.74213 MHz -46.76 dBm -21.76 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -35.10 dBm -10.10 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -34.46 dBm -9.46 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99580 GHz -43,14 dBm -18,14 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08718 GHz -43,34 dBm -18,34 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -40.93 dBm -15.93 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99305 GHz -40,94 dBm -15.94 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76839 GHz -37.88 dBm -12.88 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75989 GHz -37.96 dBm -12.96 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.79414 GHz -37.75 dBm -12,75 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.84463 GHz -37.81 dBm -12.81 dB

( I J

Dater 4 SEP 2017 09:43:18

I

Date: 4 SEP 2017 09:44:11

L

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 11.90 dB Mode Auto Sweep

Spect 1

Ref Level 0,00 dBm
SGL Count 100/100

Offset 11,90 dB Mode Auto Sweep

(@1 AvgPwr
heck PARS Limit Fheck PA
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS P
-20 dBm
_LINE_ABS [ SPURIOUS_LINE_ABS

RSN AN = o ||| -40 dem 3 - A AP AN AN Vo v

-60 dBm

-70 dBm

-80 dBm

-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 914.44028 MHz -46.72 dBm -21.72 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.22689 MHz -46.95 dBm -21.95 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.34378 GHz -46.81 dBm -21.81 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.31498 GHz -46.61 dBm -21.61 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98911 GHz -43,35 dBm -18,35 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09208 GHz -43,39 dBm -18.39 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.95005 GHz -40.97 dBm -15.97 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99055 GHz -41.15 dBm -16.15 db
10.000 GHz 18.000 GHz 1.000 MHz 15.77539 GHz -38.01 dBm -13.01 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.75639 GHz -38.04 dBm -13.04 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.87563 GHz -37.85 dBm -12.85 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.83664 GHz -37.61 dBm -12.61 dB
( ) J o Il

Date: 4. SEP.2017 09.45.44

L

Date: 4 SEP 2017 09:46.38
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum ué]
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit §heck PaRS Limit §heck PARS
SPURIOUS | INE_ABS PARS 10 ddRR—REURIOUS JINE ABS PAKS
-20 dBm
5_LINE_ABS [ SPURIOUS_LINE_ABS
TP A AN 40 dBm ATAR S oy
YT T M i M [P S PR P M VNI TAT—A
e i oot
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 936.73913 MHz -46.99 dBm -21.99 dB 30,000 MHz 1,000 GHz 1.000 MHz 891.65667 MHz -46.86 dBm -21,86 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.28172 GHz -46.62 dBm -21.62 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.27775 GHz -46.60 dBm -21.60 d&
2,580 GHz 5.000 GHz 1.000 MHz 2.58266 GHz -28,90 dBm -3,90 dB 2,580 GHz 5,000 GHz 1.000 MHz 2,58266 GHz -27.27 dBm -2,27 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.85106 GHz -41.11 dBm -16.11 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.98955 GHz -40,99 dBm -15.99 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76439 GHz -37.79 dBm -12.79 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76439 GHz -37.87 dBm -12.87 d8
18.000 GHz 26.000 GHz 1.000 MHz 192.79064 GHz -37.85 dBm -12.85 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85763 GHz -37,79 dBm -12.79 dB

( I J

Dater 4 SEP 2017 09:52:48

( I

Date: 4 SEP 2017 09:53:41

LTE Band 7 / 20MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
-20 dBm
SPURIOUS_LINE_ABS [ SPURIOUS_LINE_ABS
i TP PRIET A N 40 dbm—2Y TP A
..J r An Pl bA A I ~ v vy A rrre—— has e s A i v v
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 845.60470 MHz -47.02 dBm -22,02 dB 30,000 MHz 1,000 GHz 1.000 MHz 923.16582 MHz -46.92 dBm -21.92 d
1.000 GHz 2,490 GHz 1.000 MHz 2.48379 GHz -35.82 dBm -10.82 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -38.02 dBm -13.02 d8
2,580 GHz 5.000 GHz 1.000 MHz 4.99540 GHz -43,29 dBm -18,20 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03476 GHz -43.35 dBm -18.35 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.98305 GHz -41.18 dBm -16.15 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99205 GHz -41.15 dBm -16.15 db
10.000 GHz 18,000 GHz 1.000 MHz 15.99638 GHz -37.90 dBm -12.90 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76439 GHz -37.91 dBm -12.91 d8
18.000 GHz 26.000 GHz 1.000 MHz 15.86363 GHz -37.62 dBm -12.62 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.86713 GHz -37.78 dBm -12.78 db
( ) ] ( ) wa

Date: 4. SEP.2017 09.56.52

Date: 4 SEP. 2017 10:00.45
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u%;" Spect 1 ué]
Ref Level 0,00 dBm  Offset 11,90 db Mode Auto Sweep Ref Level 0,00 dBm  Offset 11,90 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
SPURIOUS | INE_ABS PARS 10 ddRR—REURIOUS JINE ABS P
-20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
AR NS . oA ||l -40 dem A pa AN -
y MMMWM - v ™ : I o
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 930.43728 MHz -46.88 dBm -21.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 934.31534 MHz -46.65 dBm -21,65 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -43.59 dBm -18.59 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -44.60 dBm -19.60 d
2,580 GHz 5.000 GHz 1.000 MHz 4,98040 GHz -43,31 dBm -18,31 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08282 GHz -43,19 dBm -18,19 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.99155 GHz -41.12 dBm -16.12 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99405 GHz -41,03 dBm -16.03 db
10.000 GHz 18.000 GHz 1.000 MHz 15.76989 GHz -38.00 dBm -13.00 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76339 GHz -37.99 dBm -12.99 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.84013 GHz -37.90 dBm -12,90 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85163 GHz -37.72 dém -12.72 dB

( I J

Dater 4 SEP 2017 10:02:18

] ( ) J

Date: 4 SEP. 2017 10:03:11

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum e Spect 1 -
Ref Level 0.00 dém  Offset 11.90 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 11,90 d Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit §heck PA|
.10 48HE—HPLRIOUS | INF_ABS PARS _10 ddpR—FPURIONS } INE_ABS p
-20 dBm
SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS
IRAAP AN - 40 dBm AP AN
I L it e > I s . i v W ——
Ll L it Sty
-60 dBm
-70 dBm
-0 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Range Low RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 965.82459 MHz -47.05 dBm -22,05 dB 30,000 MHz 1,000 GHz 1.000 MHz 916.86407 MHz -47.01 dBm -22.01 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.29016 GHz -46.63 dBm -21.63 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.28420 GHz -46.66 dBm -21.66 dB
2,580 GHz 5.000 GHz 1.000 MHz 2,58702 GHz -32,57 dBm -7.57 dB 2,580 GHz 5,000 GHz 1.000 MHz 2,58702 GHz -33,77 dBm -8,77 dB.
5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -41.13 dBm -16.13 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.99105 GHz -41.04 dBm -16.04 db
10.000 GHz 18.000 GHz 1.000 MHz 15.75539 GHz -38.11 dBm -13.11 dB 10.000 GHz 18,000 GHz 1.000 MHz 15.76539 GHz -38.00 dBm -13.00 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.86913 GHz -37.71 dBm -12.71 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.89413 GHz -37.64 dBém -12.64 d&
( I J ] ( )| )

Date: 4. SEP.2017 10:08.22

Date: 4 SEP.2017 10:10.15
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saronas. FCC RF Test Report

Report No. :FG782204B

Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0000
40 Normal Voltage 0.0003
30 Normal Voltage 0.0009
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0080
0 Normal Voltage 0.0003

-10 Normal Voltage 0.0006 PASS
-20 Normal Voltage 0.0008
-30 Normal Voltage 0.0004
20 Maximum Voltage 0.0007
20 Normal Voltage 0.0000
20 Battery End Point 0.0079

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.5 V. ; Maximum Voltage =4.2 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

SPORTON INTERNATIONAL INC.

TEL : 886-3-327-3456
FAX : 886-3-328-4978
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1 A7-28 of 28




s=amranas. FCC RF Test Report Report No. :FG782204B

LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 2.84 4.43 3.71 5.3
Middle CH 2.87 4.49 3.77 5.39 PASS
Highest CH 3.01 4.46 3.74 5.39
SPORTON INTERNATIONAL INC. Page Number : A12-1 of 28

TEL : 886-3-327-3456
FAX : 886-3-328-4978




SPORTON LAB.

FCC RF Test Report

Report No.

'FG782204B

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 10,70 d& Ref Level 30.00 dém  Offset 10,70 d&
Att 30 8 AQT 2 ms @ RBW 10 MHz lo At 30 AQT 2 ms @ RBW 10 MHz
(@152 view (@152 view

(CF 704.0 MHz

0.0 -
\ <
16+ L
5 N
1E

Date: 1.8EP.2017 23:32.47

Date: 1 SEP.2017 233233

Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 22,19 dem 25,29 dbm 3.10 d8 2.03 0B 2.64 0B Trace 1 | 2286 dbm 27,64 dBm 4.77 da 2.32 d8 3.80 d8 4.67 0B
I ——— I ———

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Highest Channel / Full RB

Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o . o .
\ = S =
i \\_
00 X 00
| E f b
1I\ \ |
1E- 1E-
il 5 ‘\ 5
1E ; 1E 'l
CF 707.5 MHz - Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 22,25 dBm 25,23 dBm 2.98 dB 2.06 dB 2.67 dB 2.87 dB 2.99 dB Trace 1 22,89 dBm 27.68 dBm 4.79 da 2.35 d8 3.86 dB 4.49 da 4.70 dB
e e
L )i J [ L il ] (I
Date: 1. SEP.2017 2333118 Date: 1. SEP.2017 233328

CF 711.0 MHz

Spectrum
Ref Level 30.00 dém _ Offset 10,70 db. Ref Level 30.00 dém _ Offset 10,70 db.
I att 308 AQT 2 ms @ RBW 10 MHz I att 308 AQT 2 ms @ RBW 10 MHz
@153 view (0152 view
o o
X g S g
\ NG
00 ¥ 00
‘ = \ =
. . 1
1E4 1E4 N
Y N
| : \ E
1€ }‘ 1€
|

Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10 | | D19 | Do |
Trace 1 [ 22,17 dem 2531 dbm 3.14 d8 2.26 0B 2.84 0B 8 8 Trace 1 | 22,89 dem 27,70 dem 4.81 da 2.29 d8 4.45 da 4.67 0B
l— l—
L )i J [ L il ] (I
Date: 1 SEP.2017 233348 Date: 1 SEP.2017 233338

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 12 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 1.8EP.2017 23.25:54

Spectrum v v
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
X B
‘\\ ;-
0.0 g 0.0 :
! 3 3
L | . \
i 1 N 1 \ X
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1E + 1E T
!
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 2130 dem 2521 dem 3.92 d8 2.55 0B 3.42 0B 57108 3.86 08 Trace 1 [ 2195 dem 27,72 dem 5.77 d8 2.93 d8 4.52 da 5.30 d8 5.65 OB
e e
L JL J W stk L JL J

Date: 1 SEP.2017 232158

Middle Channel / 1RB

Middle Channel / Full RB

Date: 1 SEP.2017 23.31.48

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
E=E
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CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ o148 dem 25,38 dbm 3.90 d8 2.67 0B 3.54 0B 377 08 3.88 0B Trace 1 [ 2189 dem 27,65 dbm 5.97 da 2.99 d8 4.58 da 5.39 da 5.80 08
| ——— e —
L )i J [ L il ] W e

Date: 1. SEP.2017 23.31.50

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,70 d&

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@153 view @153 view
ST
.
o Preey
N
<: A
0.0 s

Date: 1.SEF.2017 23:32.24

1E- \ 1E- -
1E ! 1E “
Y
CF 711.0 MHz - Mean Pwr + 20.00 dB CF 711.0 MHz - Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2148 dBm 25,35 dém 3.87 d8 2.72 dB 3.54 dB B 3.68 dB Trace 1 [ 2188 dBr 27,84 dim 5.96 d8 2.93 d8 4.58 dB 5.39 d8 8
e e
L )i J [ L il ] SRR e

Date: 1.8EP.2017 23.32.07

SPORTON INTERNATIONAL INC.
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saronas. FCC RF Test Report

Report No. :FG782204B

26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH | 1.28 | 1.30 | 2.99 | 3.02 | 511 | 496 | 9.85 | 9.75 - - -
Middle CH 125 | 128 | 299 | 298 | 505 | 503 | 9.75 | 9.65 - - -
HighestCH | 1.26 | 1.28 | 3.04 | 3.00 503 | 500 | 973 | 991 - - -

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
FAX : 886-3-328-4978
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saronas. FCC RF Test Report

Report No. :FG782204B

LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 17.50 dBm| ™Il 16.27 dBm|
h 699.52940 MHz 700.10840 MHz
20 20 M1
X ndB 26.00 dB ndB 26.00 dB
NP o WD S L SO PP M pfrared Vo .
04 T ~ E 1.281100000 MHZ, 104 e i hibats s dadh T o A - 1.295100000 MHZ|
Q factor 546.0 Qfactor | 540.6)
0d / . o0d 7 B
T3/ \¢ 2% h
10 df -10 o ¥
oy J. =
ot S v
N e i
ob 20,400 o
= =
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 699.5204 MHz 17.58 dem ndB_down 1.2811 MHz ML 700. 1084 MRz 16.27 dBm ndB_down L2951 MHz
TL 1 699.065 MHz -6.52 dBm nd8 26.00 dB TL L 659.0483 MHz -9.64 dBm n 26.00 dB
T2 1 700.3462 MHz -8.65 dBm qQ factor 546.0 T2 1 700.3434 MHz -9.52 dBm qQ factor 540.6

L I ]

Date: 1.8EP.2017 222217

L U ]

DCate: 1. SEP.2017 2222:07

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 30 khz RefLavel 30.00 dbm  Offset 10.70 db = RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
M1[1] 18.45 dBm)| M1[1] 16.18 dBm
M1 707.57550 MHz M 707.88040 MHz
20 20 1
o T e 26.00 dB - ndB_y 26.00 dB
wa s it T 1250300000 Mz o P eV Vi 1278300000 M2
Qfactor 565.9 i Qfactor 553.9
od d 0 d / f
v @ T/
10 df " -10d
R
S\ R i o s
-2 ef = | -20.48 3
= 30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 707.5755 MHz 18.45 dam nd8 down 1.2503 MHz ML L 07,8804 MHz 16.18 dam nd8 down 1.2783 MHz
T 1 706.8676 MHz ~7.74 dBm nd8 26.00 dB TL L 706.6538 MHz -9.62 dBm nd8 26.00 d8
T2 1 708.1182 MHz -7.51 dBm Q factor 565.9 T2 1 70B.1322 MHz -10.00 d8m Q factor 553.8
—

L it J -

Date: 1. SEP.2017 222910

L U ]

DCate: 1. SEP.2017 22.29:20

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dB & RBW 30 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 30 kHz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT I Att 30de SWT  63.2ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.82 dm| mili] 17.04 dBm|
1 715.37830 MHzZ| I 714.96150 MHz
e TP ST 26.00 dB| o " - ndB _, 26.00 dB|
e Vv By~ Y 1.258700000 MHz 10 d e P NSy Y 1.278300000 MHz|
Q factor 568.3 Qfactor | 559.3
/] I, [\
od od 4 L
¥ G ! k&
-1 s e A -e P e
e A M
(20 o -2d dé
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.3783 MHz 18.82 dBm ndB down 1.2567 MHz ML 714.9615 MHz 17.04 dBm ndB down L2783 MHz
TL 1 714.679 MHz -7.19 dém ndé 26.00 dB TL 1 714.6566 MHz -8.98 dBm ndé 26.00 d8
T2 1 715.9376 MHz -7.27 dBm Q factor 566.3 T2 1 715.935 MHz -9.08 dBm Q factor 559.3

J

Date: 1.SEP.2017 22.31.47

L )i ] -

DCate: 1.5EP.2017 22.31:37

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 12

Lowest Channel / 3MHz / QPSK

Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att a0de SWT 1845 @ VBW 300kHz  Mode auto FFT o Att a0de SWT 16 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 18.45 dbm)| MI[1] 18.10 dBm
1 701.09340 MHz - 699.51700 MHZ,
BN R 26.00 dB| e P e 26.00 d)
B 2.991000000 MHz| 10 4 Bwe 3.015000000 MHZ|
Q factor 234.4) 7 Q factor 0
0 d = £
204 7 .
L T P =
Cleas e s
a0 30
40 d -40 de
50 df 50 d
60 d -60 di
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 701.0934 MHz 18.45 dBm nd@ down 2.991 MHz M1 699.517 MHz 18.10 dBm nd@ down 2015 MHZ
T 1 599.0135 MHz -6.00 dBm nd8 26.00 dB TL L £99.0015 MHz -7.48 dBm n 26,00 d8
T2 1 702.0045 MHz -7.68 dBm Q factor 234.4 T2 1 702.0165 MHz -7.97 dBm Q factor 232.0

L I ]

Date: 1.8EP.2017 21.01:24

L U ]

DCate: 1. SEP.2017 21:01:14

Middle Channel / 3MHz / QPSK

Middle Channel /3MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.99 dBm) ™M1[1] 19.00 dBm)
1 5.96050 M 200 M
0 - 706.96050 MH?Z| - 707.48200 MHz
i PPN e ST S, 26.00 dB PN VP ST R 26.00 dB
104 ! Bw 2.985000000 MHZz 104 / . B 2.979000000 MHZ|
] Q factor 236.8 1 Q factor \ 237.5
/ \
i A A
o 7 0 .E’ z
10 df ‘_,u" -
| e, — —
20 d
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 706.9508 MHz 18.99 dBm ndB_down 2.985 MHz ML 707482 MHz 19.00 dBm ndB_down 2,979 MRz
TL 1 706.0075 MHz -7.14 dBm ndd 26.00 dB TL L 705.9695 MHz -7.14 dBm nd8 26.00 dB
T2 1 708.9925 MHz -7.24 dBm Q factor 236.8 T2 1 70B.96BS MHz -7.40 dBm Q factor 237.5
L U J wa L JU J L]
Date: 1. SEP.2017 21:.0816 Date: 1. SEP 2017 21:08:26
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 18.74 dBm) ™M1[1] 17.64 dBm)
ML 714.02620 MHZ| 71 0 Mz
20 20
S S PSSRy NP 26.00 dB - “""S’UB“'”' o 26.00 dB
w0 Bui 3.039000000 MHz| 0d ~ v N N 2.997000000 MHz
] Q factor 285.1 7 Q factor 238.0
o d - 0 d . kY
?1( IS
10 d - — - 10 Y
o~ e ¥ N QP
(D Wy e S oo
20d 20
-30 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 714.3262 MHz 18.74 dBm nd@ down 3.039 MHz M1 713.2473 MHz 17.64 dBm nd@ down 2,997 MHZ
TL 1 712.9775 MHz -7.47 dBm ndd 26.00 dB TL L 713.0075 MHz -8.29 dBm 26.00 dB
T2 1 716.0165 MHz -7.45 dBm Q factor 235.1 T2 1 716.0045 MHz -8.02 dBm 238.0
L U J wa L JU J L]

Date: 1.8EF.2017 2110:54

DCate: 1. SEP.2017 21:10:44
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SPORTON LAB.

FCC RF Test Report

Report No. :FG782204B

LTE Band 12

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.12 dBm) ™M1[1] 16.97 dBm)
M 702.14900 MH?Z| 701.15000 MHz
20 20
s A o~ Rnee 26.00 dB . ndB 26.00 dB
o A e T M 1\ 5.105000000 MHZ 04 - Anf\es werw-"“\-'"‘“vv\ 4.955000000 MHZ]
Q factor | 137.5 ] Q factor \ 141.5
od od
s
-10 -10 d 7 2y
A P [ 209 L/ hoa
X = e
-30 -30
40 df -40 di
50 d -50 di
&nd 60 d
CF 701.5 MHz 1001 pts Span 10.0 MHz CF 701.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 702.149 MHz 17.12 dBm nd@ down 5.105 MHz M1 701.15 MHz 16.37 dBm nd@ down 4,955 MHZ
TL 1 696.953 MHz -9.05 dBm nd8 26.00 dB TL L £699.012 MHz -9.76 dBm n 26.00 dB
T2 1 704.057 MHz -8.84 dBm Q factor 137.5 T2 1 703.968 MHz -9.88 dBm Q factor 141.5

L I ]

Date: 1 SEP.2017 211756

L U

J

Cate: 1. SEP.2017 21:17:46

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.59 dBm| ™Il 16.09 dBm|
0 w1 707.74000 MH?Z| - 705.98200 MHz
PN P nde 26.00 dB ndB 26.00 dB
104 i i kil - Ml 5.045000000 MHz 0d AT A P 5.025000000 MHz|
T q factor \ 140.3) q factor 1 140.4)
o d 4 ! 0 d |
i K T
10 df v -10 di 7
gl P —h sou ) L
e 4 = R 1 e
a0 -30
40 df -40 di
50 d -50 di
-60 d 60 d
CF 707.5 MHz 1001 pts Span 10.0 MHz CF 707.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.74 MHZ 16.59 dBm ndB_down E.045 MHz ML L 705362 MHz 16.03 dBm ndB_down £.025 MRz
TL 1 705.002 MHz -9.35 dBm ndd 26.00 dB TL L 704.573 MHz -9.78 dém ndd 26.00 dB
T2 1 710.047 MHz -9.33 dem qQ factor 140.3 T2 1 709.998 MHz -10.18 dam qQ factor 140.4
—

L it J -

Date: 1 SEP.2017 21.24.48

L U

J

DCate: 1. SEP.2017 21:24:58

Highest Channel / 5SMHz / QPSK

Highest Channel / 5SMHz / 16QAM

J

Date: 1.SEP.2017 21.27.26

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 10,70 db & RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.54 dBm| mili] 15.82 dBm|
711.93200 MHzZ| 711.45200 MHz
e R N nds ) 26.00 dB| & o . ndB 26.00 dB|
104 N VB Sy 5.025000000 MHz| 104 T ) A P BT 4.995000000 MHz|
Q factor \ 141.7 7 Q factor 1 142.4
o ! t 0 d !
) \ /
-10 df v -10 di a N
Y s hEaaTAN s V= and =
<20, d o
-30 -30
-40d -40 d
50 df -50 di
60 df -60 de
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts an 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 711.932 MHz 16.54 dBm ndB down 5.025 MHz ML 711,452 MHz 15.82 dém ndB down 4,995 MHz
TL 1 711.042 MHz -9.83 dBm nds 26.00 dB TL L 711.002 MHz -10.48 dam nds 26.00 d&
T2 1 716.067 MHz -9.55 dBm Q factor 1417 T2 1 715,596 MHz -10.30 dBm Q factor 142.4
(] [ ] [

J

Cate: 1.SEP.2017 21:27:16

SPORTON INTERNATIONAL INC.
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